
 

 

HOMESTAKE MINING COMPANY OF CALIFORNIA 

 

Grants Reclamation Project 

 
 

 

 

 
 

 

ENVIRONMENTAL REPORT 

For the Groundwater Corrective Action 

Program  
 

Radioactive Materials License #SUA-1471 

 

 

 

 
Submitted: 

August 2022 

 

 
Submitted To: 

United States Nuclear Regulatory Commission 

 

 

 
Submitted By: 

Homestake Mining Company of California 



 

 

Grants Reclamation Project ii  August 2022 

Environmental Report   

TABLE OF CONTENTS 

1 INTRODUCTION.......................................................................................................... 1-1 

1.1 Introduction ...................................................................................................................... 1-1 
[...]
Chinle during this period (Figure 1-26).  Some collected groundwater was used for the tailings flushing 

program (e.g., CW1, CW2, CW3, 929 and 934), some for the land application (e.g., CW53, CW44 and 

498), while other groundwater collection from unimpacted areas was used as a supply for freshwater 

injection (e.g., CW18).  Additional evaporation and water storage capacity was added by design, permitting, 

and construction of Evaporation Pond 3 (EP3) during 2006 through 2008.  Land application of low 

constituent concentration Off-Site groundwater ceased in 2012, which reduced water management capacity 

and spurred development of expanded RO Plant treatment capacity and expanded testing of the zeolite 

treatment systems in the following years.  

The groundwater restoration activities for the period of 2013 through 2015 were similar to that of 2000 

through 2012 although groundwater collection and injection in the Middle Chinle increased south of the 

Felice Acres area (Figure 1-27).  Pumping and/or injection at specific wells varied from year to year based 

on monitoring data and operational needs for freshwater injection or water needed for tailings flushing.  

Tailings flushing was discontinued at the end of this period, 2015, while expansion of the RO Plant 

treatment system was planned and developed, and progressively larger field testing of the use of zeolites in 

treating off-site groundwater was performed.    

The locations of collection and injection wells used in 2016 through 2018 in the Upper, Middle and Lower 

Chinle are presented on Figure 1-28.  This period is characterized most by increased collection of 

groundwater from the Upper Chinle near the Large Tailings Pile and Small Tailings Pile (C, B, and T Wells 

in Figure 1-29) and injection into the Middle Chinle west of the West Fault splay.  Water management 

included increased RO Plant treatment capacity with the 2015 expansion, increased Off-Site water 

treatment capacity with expansion of the zeolite testing (2015), and the addition of new and more numerous 

spray evaporators on the evaporation pond (2018). 

The Upper, Middle, and Lower Chinle collection and injection wells used in the existing remediation system 

are illustrated in Figures 1-29, 1-29A, and 1-29B.  Upper Chinle groundwater collection is focused mainly 

near its subcrop area adjacent to the Large Tailings Pile as shown in Figure 1-29 and Figure 1-29A. Upper 

Chinle groundwater is also being collected from well CE15 which is located north of Broadview Acres in 

concert with injection into Upper Chinle well at CW5 (Figure 1-29B).  The operation of collection wells 

located within and directly adjacent to the subcrop benefits both the Upper Chinle and the alluvium, as it 

captures and removes seepage-impacted groundwater from both units. Selected wells in the Upper Chinle 

subcrop area are completed in both the alluvium and Upper Chinle sandstone because the units are 

hydraulically connected at the subcrop. 

The locations of the Middle Chinle collection and injection wells used in the existing remediation system 

are presented on Figure 1-30 and Figure 1-30A, which also include 2019 uranium concentration contours 

and patterns indicating areas where the License groundwater protection standards are exceeded. Figure 1-

30 shows the existing Middle Chinle wells west of the West Fault with only one operating collection well, 

CW62, and three operating injection wells. The collection and injection wells in the South Off-Site Area 

include five operating collection wells in South Felice Acres and six operating collection wells in the 



 

Grants Reclamation Project 1-17 August 2022 

Environmental Report   

northeast corner of Section 3 (Figure 1-30A). Current Lower Chinle groundwater restoration did not include 

groundwater collection.   

1.2.2.3 Water Management 

Management of groundwater during the source control and groundwater restoration efforts has evolved 

since the commencement of groundwater corrective actions in 1977.  Water management methods have 

included re-use in the milling process, storage and evaporation in the Large Tailings Pile and lined 

evaporation ponds, treatment with reverse osmosis (RO), treatment with zeolites, and land application of 

low concentration groundwater.  The following sections describe the development and performance of the 

individual water treatment systems.  Figure 1-5 illustrates the location of the current water management 

and treatment systems.  The location of the land application areas that ceased in 2012 are illustrated in 

Figure 1-20.  Figure 1-31 presents a conceptual flow diagram for the water management system. 

1.2.2.4 Evaporation 

Evaporation was used to manage water at the GRP starting in 1986 with the construction of the West and 

East Collection Ponds (Figure 1-5) which were lined with a single asphalt liner. These two ponds, which 

comprise approximately 11,400,000 gallons of storage capacity and 217,800 square feet of evaporative 

surface area at full storage, were used to manage Mill wastewater during the final years of the Mill operation 

and were used as part of the evaporation system after 1990. Evaporation Pond 1 (EP1) was constructed in 

1990 with a single asphalt liner similar to the collection ponds and comprises over 171,000,000 gallons of 

storage and over 1,000,000 square feet of evaporative surface area at full storage. Evaporation Pond 1 

occupies the northern two thirds of the Small Tailings Pile and was constructed by excavating tailings to 

form pond dikes. Evaporation Pond 2 (EP2) was constructed in 1996 between the Small Tailings Pile and 

the East Collection Pond with two high density polyethylene (HDPE) liners and a leak detection system.   

This pond possesses almost 100,000,000 gallons of storage capacity and over 744,000 square feet of 

evaporative surface area at full storage. The third evaporation pond, EP3, is located approximately one-

third mile north of the Large Tailings Pile and consists of two cells, double-lined with HDPE, and a leak 

detection system.  This pond possesses over 78,000,000 gallons of storage capacity and over 1,150,000 

square feet of evaporative surface area at full storage.  All evaporation ponds are currently operated by 

seasonal use of mechanical spray evaporators made by APEX or Land Shark to increase the evaporative 

capacity of these systems.   Spray evaporators are operated with wind speed and direction sensors that shut 

off the spray systems at set limits to mitigate potential wind transport of spray outside the limits of 

evaporation pond liners. 

 

The historical performance of the evaporation ponds is a steady and progressive increase in evaporative 

capacity at the GRP from an annual average rate of less than 20 gpm during milling to approximately 200 

gpm in 2020 (Figure 1-32 and Table 1-4).  Recent Evaporation Pond 1 (EP1) liner maintenance has 

necessitated decreased storage and associated evaporative capacity since late 2018, which has contributed 

to lower reverse osmosis treatment rates.  



 

Grants Reclamation Project 1-18 August 2022 

Environmental Report   

1.2.2.5 Reverse Osmosis Treatment  

The RO Plant (Figure 1-5) was constructed in 1999 to treat collected groundwater and supply a water stream 

that meets License groundwater protection standards for injection into groundwater. Pilot testing of the 

reverse osmosis process was conducted in 1995 (HMC, 1998; Hydro-Engineering, 1998) and information 

submitted to the NRC in support of the RO process also included an evaluation of the injection of RO 

produced water (Hydro-Engineering, 1998). The approval of the use of reverse osmosis treatment was 

subsequently granted in 1998 as License Amendment 30. The original RO Plant consisted of a 300-gpm 

low pressure reverse osmosis which could be operated in series with a high pressure reverse osmosis unit 

to treat the brine from the low pressure reverse osmosis unit at maximum design rates of 75 gpm (Figure 1-

32). The RO Plant utilized a lime/caustic pre-treatment and sand filter clarification unit at that time.  

The RO Plant was expanded in 2002 (RO Expansion 1, Figure 1-11, Figure 1-31, and Figure 1-32) with the 

addition of a second low pressure unit with a maximum design capacity of 300 gpm (total maximum RO 

Plant design capacity of a maximum of 600 gpm), using the existing pre-treatment processes. The three 

reverse osmosis units were designated as Low Pressure No. 1 (LPRO-1), High Pressure No. 1 (HPRO-1) 

and Low Pressure No. 2 (LPRO-2).  A further expansion and upgrade of the RO Plant was undertaken in 

2014 and 2015 with the replacement of sand filtration by microfiltration units and the addition of a third 

low pressure unit (LPRO-3) with a maximum design capacity of 600 gpm (total maximum RO design 

capacity of 1,200 gpm). Additional upgrades/changes to the RO Plant at that time included addition of a 

second clarifier, addition of two equalization tanks to the reverse osmosis pre-treatment system, and 

addition of a post treatment tank (PTT). The post treatment tank receives the reverse-osmosis treated water 

from the zeolite system and up to 300 gpm of fresh water from the San Andres-Glorieta aquifer prior to 

distribution to the injection system. 

A second high-pressure unit (HPRO-2) with a capacity of 250 gpm was added in 2016 (RO expansion 2, 

Figure 1-31 and Figure 1-32). HPRO-2 was configured to treat the brine from the three low-pressure units 

when they were all operating.  The high-pressure reverse osmosis units only treat brine effluent from the 

low-pressure RO and do not increase the total feed rate to the RO Plant but rather increase the quantity of 

product water from the plant while reducing the total volume of brine waste effluent. The product water 

from all five reverse osmosis units is discharged to the post treatment tank while the final brine stream from 

the combination of operating units is discharged to the evaporation ponds.  Other miscellaneous flows and 

clarifier blowdown sludge from the plant are pumped to the West Collection Pond.  Clarifier blowdown 

sludge deposited in the West Collection Pond is periodically transferred to Evaporation Pond 1 while liquids 

in the West Collection Pond are recycled to the RO Plant or pumped to the evaporation ponds. 

Reverse osmosis treatment is used primarily, although not exclusively, for treatment of groundwater 

collected from On-Site wells due to the higher dissolved solids concentrations and multiple constituents 

requiring treatment, for which treatment with zeolites is not appropriate. Because the reverse osmosis 

product water has much lower total dissolved solids (TDS) and other constituent concentrations than the 

fresh water produced from the San Andres-Glorieta aquifer, injection of reverse osmosis product water or 

a mixture of reverse osmosis product water and fresh or other treated water is generally more effective in 



 

Grants Reclamation Project 1-19 August 2022 

Environmental Report   

reducing the uranium and molybdenum concentrations within the alluvial groundwater (Hydro-

Engineering, 1998) than fresh San Andres-Glorieta water injection alone because water with lower TDS 

concentrations tends to be more aggressive in removing sorbed contaminants on fine-grained solids than 

water with higher TDS concentrations.  This efficacy is demonstrated by the groundwater restoration 

progress presented in annual monitoring reports (HMC and Hydro-Engineering, 2021). 

1.2.2.5.1 Land Application 
Land application of low concentration groundwater was conducted from 2000 through 2012 as a means of 

water management.  A soil investigation (RIMCON and Hydro-Engineering, 1998) was conducted prior to 

selection of the land application irrigation areas. The sample results from the 1998 investigation and 

multiple samples collected from outside the land application area each year were used to establish 

background soil concentrations of a range of metals and radionuclides. An analysis of the potential risk of 

the land application program was conducted prior to the start of irrigation in 2000 (ERG and Hydro-

Engineering, 1999). The results of the land application irrigation program were analyzed and presented in 

successive irrigation reports that presented the cumulative land application records, the most recent of 

which was submitted in 2014 (ERG and Hydro-Engineering, 2014). 

 

The land application program consisted initially of a South Irrigation System with 120 acres of flood 

irrigation in Section 34 and a 150-acre center pivot sprinkler system in Section 33 (Figure 1-20). These two 

irrigation areas were supplied by the same pipeline and only one of the areas was irrigated at a time. The 

North Irrigation System was started in 2002 in Section 28 with a 60-acre center pivot supplied by wells in 

Section 28 using a separate supply pipeline. The irrigated area acreage was increased in 2002 by the addition 

of 60 acres in the North center pivot.   The addition of 24 acres of flood irrigation in Section 33 increased 

the amount of irrigated area during 2004, while the North Irrigation System center pivot was further 

expanded by 40 acres in 2005. The location of the 24-acre flood area in Section 33 south of Valle Verde 

subdivision is shown on Figure 1-20. Yearly applied volumes of water to all irrigated areas ranged from 

65,491,589 gallons (201 acre-feet) to 343,423,555 gallons (1,054 acre-feet) of water, the total annual 

average application rates for the combined North and South irrigation systems ranging from 125 gpm to 

653 gpm. 

 

The yearly average concentrations of uranium in water applied to the South and North irrigation areas were 

generally in the range of 0.1 mg/L to 0.35 mg/L; molybdenum concentrations were generally less than 0.05 

mg/L; selenium concentrations were generally in the range of 0.05 mg/L to 0.1 mg/L; sulfate concentrations 

ranged from approximately 600 mg/L to 900 mg/L; and chloride concentrations ranged from 120 mg/L to 

190 mg/L. The concentrations of other constituents (nitrate, vanadium, thorium-230, and combined radium-

226 and radium-228) in the irrigation supply water were below the respective License groundwater 

protection standards and levels of regulatory concern. 

 

Soil constituent concentrations were measured prior to the use of irrigation in an area and each year during 

the operation of the land application irrigation system. Suction lysimeters were installed in 2009 to obtain 

soil moisture samples in the irrigation areas for measurement of constituent concentrations in the water. 

Lysimeters were installed in 3, 5, 3 and 1 locations in the Section 28 center pivot, Section 33 center pivot, 



 

Grants Reclamation Project 1-20 August 2022 

Environmental Report   

Section 34 flood area and Section 33 flood area, respectively (Figure 1-20). Water samples from these 

lysimeters were used to evaluate the constituent concentrations in soil moisture and the movement of these 

constituents in the soil profile. The soil moisture chemistry data from the lysimeter water samples were 

used to evaluate constituent migration in the soil profile as a result of irrigation.   Soil moisture instruments 

were installed prior to the 2012 irrigation season to measure soil moisture content in the upper portion of 

the soil profile.   

 

Land application ceased in 2012. The irrigation systems have been decommissioned, post-application soil 

sampling and surveys performed, and NRC has concurred that the areas meet the NRC-approved remedial 

action levels. HMC is not required to take further corrective actions (NRC, 2021a). 

1.2.2.5.2 Zeolite System Treatment 
Zeolite, a natural mineral that has ion-exchange characteristics, was evaluated as an additional method for 
